REGULAR MEETING OF THE BOARD OF DIRECTORS
IDYLLWILD WATER DISTRICT
25945 Highway 243
Idyllwild, CA 92549

July 17, 2024 — 6:00 P.M.

This meeting is being conducted in person at the address above and is open to
the public. The video conference feature is being provided solely for the benefit
of the public and is not required. If there is a disruption in the video conference
during the meeting, the meeting will continue.

Zoom Information

Topic: Regular Board Meeting

Time: July 17, 2024, 06:00 PM Pacific Time (US and Canada)

Join Zoom Meeting

https://us06web.zoom.us/[/88638645298 ?pwd=0LSWpSeXWSc07LVUsPTxakHyP74Fo
H.1

Meeting ID: 886 3864 5298

Passcode: 796829

AGENDA

CALL TO ORDER

ROLL CALL
[...]
service area of 2,520 acres through 1,650 water and 587 sewer connections. The
remaining residences and businesses are on septic systems as there are no other
regulated wastewater treatment operations of similar scale in the area. Due to the
geographic constraints, there are currently no plans to incorporate the remaining parts
of the service area into the collection system. The geographic distance also precludes
the possibility of consolidating with neighboring systems.

The WWTP is an activated sludge plant operated in extended aeration mode for
biological removal of nitrogen with a capacity of 0.25 Million Gallons per Day (MGD).
The system operates under a National Pollutant Discharge Elimination System
(NPDES) Permit No R8- 2015-0028 issued by the Santa Ana Regional Water Quality
Control Board (RWQCB) on July 1, 2015.

The District’'s wastewater collection system is a gravity flow system and consists of
approximately 63,000 feet of 4-, 8-, 10-, and 18-inch sewer lines and mains. Pipeline
blockages are not uncommon within the collection system. Further, inflow and infiltration
is also an issue due to the age of the system (50 years). IWD has instituted a program

¥ Dewberry Introduction



Idyllwild Wastewater Treatment Plant Improvement Project
Initial Study/Mitigated Negative Declaration

to video survey parts of the collection system annually to identify potential leakage
issues and fix them as identified. IWD is not a combined sewer system, which means
that storm water runoff and sewage collection system are separated. The collection
system is meant to collect only wastewater and deliver it to the treatment plant, although
all of the storm flow cannot be excluded from the collection system, and the WWTP
does see a surge in flows due to periods of heavy rainfall. As a result, inflow and
infiltration is a concern at the WWTP resulting in much higher influent flows during
rainfall events causing the capacity of treatment units to be exceeded. This results in
inadequate retention times, insufficient treatment, and exceedance of permit discharge
limits. The existing WWTP has not been upgraded since its construction in 1966, aside
from replacement of individual equipment and a headworks modification in 2019. The
WWTP is composed of the following main components: Headworks, Equalization Tank,
Aeration Tank with Clarifier and Aerobic Digester, RAS/WAS Pumping System and
Centrifugal Blowers, Spray Fields and Percolation Ponds, and Sludge Drying Beds.
These existing components of the WWTP and the upgrades proposed as part of the
project are further discussed below in Section 2.0 Project Description.

§# Dewberry Introduction 4



ldyllwild Wastewater Treatment Plant Improvement Project
Initial Study/Mitigated Negative Declaration

2. Project Description

2.1 Project Location

Regionally, the proposed project is located in unincorporated Riverside County within
the community of Idyllwild, in the San Bernardino Mountains, approximately 30 miles
east of Hemet (Appendix A: Figure 1-1). Specifically, the proposed project is located
on Assessors’ Parcels Number (APNs) 557-120-002 and a portion of 557-120-001,
along Apela Drive and Temecula Road in the community of Idyliwild (Appendix A:
Figure 1-2). The project site has an existing Riverside County land use designation of
Public Facilities (PF) and is zoned as Controlled Development Areas (W-2).

The land use pattern in the community of Idyllwild/Pine Cove features small lot
residential development and commercial uses, as well as large areas devoted to camps,
conference centers, retreats, and higher education in music and the arts. Surrounding
General Plan land use designations include Open Space-Conservation Habitat (OS-
CH), Open Space-Water (OS-W), Estate Density Residential (EDR), Medium Density
Residential (MDR), and Rural Mountainous (RM). Surrounding zoning designations
include Watercourse, Watershed and Conservation Zone Areas (W-1), W-2, and rural
residential (RR).

2.2 Existing Conditions

The project site is currently occupied by the existing Idyllwild WWTP which is
approximately 34,800 square feet and includes a treatment capacity of 0.25 million
gallons per day (MGD). The system is operated manually. The major components of the
system include headworks, equalization tank, aeration tank with clarifier and aerobic
digester, RAS/WAS pumping system and centrifugal blowers, spray fields and
percolation ponds, and sludge drying beds. The project site is bounded by access roads
to the east and the WWTP to the north, and supports a moderate-to-dense montane
hardwood-conifer habitat.

The existing Idyllwild WWTP was constructed in 1966 and became operational in 1971,
making it over 50 years old and has now exceeded its design life. The main issues with
the existing WWTP that would be addressed by the proposed project include
redundancy, permit exceedances, limited equalization capacity, and lack of supervisory
control and data acquisition (SCADA) controls.

2.3 Purpose and Need and Project Objectives

The purpose of the project is to modernize the Idyliwild WWTP to meet existing and
future discharge requirements efficiently and consistently for the Idyllwild community.

The project is needed because the existing WWTP is old and beyond its useful life and
needs to be upgraded to meet current wastewater standards and processes.

¥ Dewberry Project Description



Idyllwild Wastewater Treatment Plant Improvement Project
Initial Study/Mitigated Negative Declaration

The most urgent issue the WWTP faces is the aging infrastructure, lack of redundancy,
and declining treatment efficiency at the existing WWTP. Lack of redundancy makes
regular maintenance activities difficult to perform and limited to those that can occur
within a 24-hour period. Although the flow can be diverted to the existing EQ
(equalizing) basin for a brief period for minor repairs, capital maintenance and longer
repairs cannot currently be accomplished. Furthermore, adequate removal of biological
oxygen demand (BOD), total suspended solids (TSS), and nitrogen is occasionally not
being achieved with the existing biological treatment system. Variations in BOD and
TSS loading, as well as wet weather events, overload the single treatment unit, resulting
in violations of permit regulations. The objectives of the proposed project are to improve
the following:

¢ Increase Redundancy: The existing WWTP consists of a single process train
with the headworks and the aeration basin. Without any redundancy, bypass, or
excess equalization the treatment unit cannot be removed from service for
maintenance and repair. As the WWTP ages, system components need to be
repaired and replaced more frequently. The current EQ basin size of 113,000
gallons (equal to approximately one day of average daily flow (ADF)) does not
allow sufficient time to make repairs or change out parts. Due to recent
fluctuations in flows, Idyllwild Water District (IWD) is not confident that treatment
can be paused even for 24 hours. Redundancy in treatment is essential for
efficient operation and adequate maintenance.

¢ Ensure that Permit Thresholds are Not Exceeded: Generally, the WWTP
produces quality effluent but there have been issues with treatment efficiency in
the last eight years that have caused effluent samples to be outside permit limits.
Weekly and monthly permit limits for BOD and TSS and corresponding removal
efficiencies are exceeded periodically either during periods of higher flow (wet
weather events) or excessive loading during the summer months. Tin was also
reported above reporting limits in five of the 12 months in 2016. Total dissolved
solids (TDS) was reported above reporting limits in October 2016, April 2017,
and January and February 2019 indicating poor WWTP solids performance. The
system needs to improve treatment efficiency for removal of BOD, solids, as well
as nitrogen. Treatment efficiency can be improved by maintaining uniform
loading in the aeration basins.

e Improve the Lack of SCADA Controls: Currently, IWD does not have a
supervisory control and data acquisition (SCADA) system that would integrate all
facilities under one system and allow modern monitoring and control of the
treatment plant, as well as collect system data for future planning and
troubleshooting. New instrumentation and controls fully integrated to a data
recording computer with the capacity to send out data and alarms automatically
would improve operations and help eliminate poor treatment outcomes.

%Dewberrv" Project Description



Idyllwild Wastewater Treatment Plant Improvement Project
Initial Study/Mitigated Negative Declaration

2.4 Proposed Project

The proposed project would improve the Idyliwild WWTP to meet existing and future
discharge requirements efficiently and consistently for the Idyllwild community. The
proposed project consists of the following improvements:

o Headworks to include new flume and splitter box: The headworks includes a
Parshall flume and ultrasonic level transducer installed to measure the amount of
influent. The Parshall flume that records the influent flowrate at the plant is 26
inches deep and capable of measuring up to 1,001 gallons per minute (gpm) at
26-inch water depth. However, the ultrasonic level sensor is setup to read only
up to 10-inches of water depth, which is about 340 gpm. The new headworks and
splitter box will manage flows so the aeration basins receive equalized flow within
the treatment capacity of 250,000 gallons per day (gpd) and includes a new
Parshall flume to cover the full range of flows expected.

o Additional equalization for heavy precipitation events/Two new secondary
treatment bioreactors: The WWTP currently has a single process train for
secondary treatment without any redundancy. This means that the basin cannot
be removed from service for maintenance or repair. Two new bioreactors
operating in parallel and two equalization basins are planned. The existing
treatment bioreactor will be repurposed to be a second equalization basin. The
new facilities will allow for repairs and equipment replacement over the design
life of the new plant. Additional equalization will buffer the plant for better
performance when storm induced influent rate is high due to large storm events.

e New sludge holding tank and new sludge handling system: The active
volume of the sludge tank is approximately 60,000 gallons, and at 3,800 gallons
per day of production, the tank provides about 15 days of storage, following
which the thickened sludge is pumped to the sludge drying beds and excess
water is decanted to the anoxic tank. The tank would be improved with a sludge
grinder pump with stainless streel lift out assemblies for ease of maintenance
and repair. Additionally, the tank would be improved with coarse bubble diffusers
for aeration and a high level alarm to alert operators of high sludge levels in the
tank. No improvements are planned for the sludge drying beds.

o New SCADA system to integrate controls for the entire plant site: Currently,
Idyllwild Water District does not have a supervisory control and data acquisition
(SCADA) system to integrate all facilities under one system and allow monitoring
and control of the treatment plant, as well as collect system data for future
planning and troubleshooting. New instrumentation and controls fully integrated
to a data recording computer with the capacity to send out data and alarms
automatically would be installed to improve operations and help eliminate poor
treatment outcomes. The SCADA system and controls will be located in a new
electrical building at the site.

@ Dewberry“ Project Description



Idyllwild Wastewater Treatment Plant Improvement Project
Initial Study/Mitigated Negative Declaration

o New blowers and associated controls in existing blower room: Motorized
control valves would be installed to control the flow of air to different WWTP
tanks as needed. A standby blower unit would be installed as a backup. Blowers
would be sized to fulfill aeration air requirements for the following processes: fine
bubble diffusers in bioreactors, coarse bubble diffusers in EQ tanks, coarse
bubble diffusers for sludge tank, and air required for operation of air lift pumps.

« New generator and automatic transfer for standby power: The WWTP
includes an emergency Onan power generator installed in the late 1990s rated at
125 kW to run the entire plant in case of a grid failure or power shutoff. An
automatic transfer switch is available to ensure a safe transfer from grid to
generator during a power shutdown and to resume power from the grid. The
generator is nearly 20 years old and does not meet air quality regulations set
forth by South Coast Air Quality Management District (AQMD). As such, a new
generator (240 kW [or 320 horsepower]) would be installed to replace the
existing older generator. A fuel tank would be installed to provide power to the
new generator in the event of power outages. The new generator will be housed
in the new electrical building (which is a sound attenuation weather proof

enclosure) and would operate a total of 50 maintenance hours per year.

The new bioreactors, sludge holding tank, and generator and controls building would be
constructed in undeveloped areas on the project site; the remaining improvements
would occur on the existing site of the WTTP. Appendix A: Figure 1-3 depicts the
project site plan.

2.4.1 Utility Relocation

Utility relocation would not be required for implementation of the proposed project.

2.4.2 Vegetation/Tree Removal

The portion of the parcel recently acquired for the proposed project is directly adjacent
to the existing WWTP and is in a more natural state than the parcel occupied by the
WWTP. Construction of the new bioreactors and new electrical building would require
the removal of approximately 12,500 square feet of montane hardwood-conifer forest.
The proposed project would be subject to the Riverside County Ordinance No. 559
regulating the removal of trees. The County ordinance prohibits the removal of any
living native tree on any parcel or property greater than one-half acre in size, located in
an area above 5,000 feet in elevation and within the unincorporated area of the County,
without first obtaining a permit to do so.

2.4.3 Construction Activities

The proposed project would be constructed partly on the existing WWTP and partly on
recently acquired land adjacent to the existing plant. The construction on the existing
site would consist of excavation, installation of water facilities via trenching, precast

% Dewberry* Project Description 8



Idyllwild Wastewater Treatment Plant Improvement Project
Initial Study/Mitigated Negative Declaration

concrete, and cast in place concrete as well as conduit and electric equipment. The site
would be regraded as needed after the construction is completed. Part of the work
would entail repurposing existing tanks on the site and all of the work would be done in
previously disturbed areas by moderate sized equipment due to the limited space to
work in and the limited excavation needed there.

The installation of new components, specifically, the new bioreactors and new electrical
building would occur on the recently acquired parcel (new portion of the site). On the
newer portion of the site, larger tanks would be installed requiring larger equipment and
more effort. The newer portion of the site would have some existing trees cleared and
the affected ground grubbed. This would affect approximately one-third of the acquired
land, approximately 12,500 square feet. The areas where the tanks are to be built would
be excavated to the shallow bedrock on the site, typically about four (4) feet and the
areas would be built up to subgrade with engineered fill. The tanks and other facilities
may be constructed on bedrock directly if that is more efficient. Most of the construction
would be cast in place concrete with a lesser amount of the same construction types as
are employed on the existing site. Heavy excavation equipment and a large bulldozer